TeleflexMorse Goteborg AB a division of Teleflex Inc., USA

118 lleleflex

MONTERINGSANVISNING FOR DS-ENHET
ASSEMBLY INSTRUCTION FOR DS-UNIT

l | ' Ildﬂu TeleflexMorse Goteborg AB a division of Teleflex Inc., USA

E Tag bort axeltatningen pé kablen. Skruva pa glidblocket pa u Klamma fast kabel (b) pa glidblockets Gvre sida.
kablens géngade axelande.

Screw the sliding block on the threaded rod of the cable (a), making | Apply the cable (b) on the upper side of the sliding block

sure that the rod seal is removed shims and their screws.

Be careful that the nuts are inserted in the holders provided (a)
in the drawing.

“Ingér ej i F 7802

@m/@ *Not included in F 7802
FLY-BRIDGE
o _ -

VAXEL / GEAR

n Trad in glidstangerna i glidblockets hal Placera den monterade enheten i underdelen och
glidstangerna och kabeln (a) lases i urtagen. Montera

overfallen 2 och 4.

Insert the guides inside the sliding block holes. Place the resulting unit on the previously assembled base

care that the guides and the fitting of the cable (a) are inserte

holders provided on the lower half-blocks, mount finally the

hall-blocks by the screws provided.

GAS / THROTTLE

/

Fig. visar en DS-enhet F 7802 for vaxel
och en F 7802 for gas.

Fig. shows one DS-unit F 7802 for gear
and one F 7802 for throttle.

BESKRIVNING DESCRIPTION

o
o]
2]

Mutter M5 M5x5 UNI 5587-68 nut
Overfall Upper half-block
Skruv M5 M5x5 UNI 5587-68 screw
Overfall Upper half-block
Kabelklamma Cable clamp

Bricka Shim

Andstycke Lower half-block
Glidstang Guide

Glidblock Sliding block
Basplatta Base

Andstycke Lower half-block
Foérlangningsaxel Extension rod

Gaffel Clevis

OBS! Endast en enhet ingér i satsen och &r avsedd for vaxel men kan
aven anvéndas for gas.

©Oo N O WN =

NOTE! Only one unit is included in the kit and is intended for gear but
also useful for throttle.

rer - 7802

PART NO. 177027

OGN FONIYY | J GGG, IO, )

002458 PO5
002458 PO5



